SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 4 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum

pec 1

Ref Level 0.00 dm Offset 11.70 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
-30 dBm
o] - -40 dBm e, -
50 dBm
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 955.15992 MHz -43.69 dBm -30.62 dB 30,000 MHz 1,000 GHz 1.000 MHz 820.88206 MHz -43.86 dBm -30.86 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67464 GHz -43.40 dBm -30.40 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.53996 GHz -43.50 dBm -30.50 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.82983 GHz -41,25 dBm -28,25 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.80720 GHz -41,35 dBm -28.35 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99692 GHz -35.75 dbm -22.75 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98142 GHz -35.99 dBm -22.95 db
9.000 GHz 13.000 GHz 1.000 MHz 12.88326 GHz -38.88 dBm -25.88 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.86177 GHz -38.97 dBm -25.97 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.72706 GHz -36.45 dBm -23.45 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.72165 GHz -36.41 dBm -23.41 d&
hid bl
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LTE Band

4/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Spec 1

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
e, -40 dBm - L "l
e
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 953.22089 MHz -43.89 dBm -30.82 dB 30,000 MHz 1,000 GHz 1.000 MHz 854.81509 MHz -43.78 dBm -30.78 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64280 GHz -43.22 dBm -30.22 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69843 GHz -41.83 dBm -28.83 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.81008 GHz -41.38 dBm -28,38 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.83683 GHz -41,37 dBm -28.37 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98992 GHz -36.03 dbm -23.03 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99692 GHz -36.05 dBm -23.05 db
9.000 GHz 13.000 GHz 1.000 MHz 12.50331 GHz -38.84 dBm -25.84 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.91076 GHz -39.00 dBm -26.00 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.71915 GHz -36.30 dBm -23.30 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73290 GHz -36.53 dBm -23.53 dB
hid bl
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spect 1

Ref Level 0,00 dBm  Offset 11,70 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dBm 5 i ” -40 dBm ..fJ
50 dBm
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 923.65067 MHz -43,86 dBm -30.86 dB 30,000 MHz 1,000 GHz 1.000 MHz 82330585 MHz -43,64 dem -30.64 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64980 GHz -43.35 dBm -30.35 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.60222 GHz -43.22 dBm -30.22 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.83889 GHz -41,35 dBm -28,35 dB 1,765 GHz 3,000 GHz 1.000 MHz 2.83765 GHz -41,27 dBm -28.27 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98942 GHz -35.84 dBm -22.84 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -35.85 dBm -22.85 db
9.000 GHz 13.000 GHz 1.000 MHz 12.81377 GHz -39.09 dBm -26.09 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.83877 GHz -39.15 dBm -26.15 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74373 GHz -36.53 dBm -23.53 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73498 GHz -36.52 dBm -23.52 dB
{ 1 J L] ( )| J L]
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Spect 1

Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
. e -40 dBm ] =
50 dBm
-60 dBm
-70 dBm
-0 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 863.05597 MHz -43,80 dBm -30.80 dB 30,000 MHz 1,000 GHz 1.000 MHz 853.84558 MHz -43,92 dem -30,92 di
1.000 GHz 1.700 GHz 1.000 MHz 1.66484 GHz -43.23 dBm -30.23 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69108 GHz -43.48 dBm -30.48 dB
1.765 GHz 3,000 GHz 1.000 MHz 2,79033 GHz -41,44 dBm -28,44 dB 1,765 GHz 3,000 GHz 1.000 MHz 2.82695 GHz -41,10 dBrm -28,10 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99192 GHz -36.09 dbm -23.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99692 GHz -36.11 dBm -23.11dB
9.000 GHz 13.000 GHz 1.000 MHz 12.86827 GHz -39.03 dBm -26.03 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.85377 GHz -38,99 dBm -25.99 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.72623 GHz -36.43 dBm -23.43 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.71957 GHz -36.47 dBm -23.47 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG9D3102

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0027
40 Normal Voltage 0.0038
30 Normal Voltage 0.0050
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0032
0 Normal Voltage 0.0050
-10 Normal Voltage 0.0066 PASS
-20 Normal Voltage 0.0049
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0033
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FG9D3102

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 8.49 8.35 8.52 8.46
Middle CH 8.38 7.65 8.41 8.43 PASS
Highest CH 8.43 8.46 8.46 8.35
TEL : 886-3-327-3456 Page Number : A12-10f 28

FAX . 886-3-328-4978




samonias. FCC RADIO TEST REPORT Report No. : FG9D3102

LTE Band 12 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

(Spoctrum | = Spectru K
Ref Level 30.00 cém _ Offset 10,70 db Ref Level 30.00 cém _ Offset 10,70 db
o art a0ds aQr 2ms ® RBW 10 MHz o art a0ds aQr 2ms ® RBW 10 MHz
(@153 view (@153 view
a = a \ =
\\ \‘\
001 N 001 S
N
1E . 1E
\ N\
1E-04- % 1E-04-
1E il 1E
¥ 2
lcF 704.0mHz Mean Pwr + 20.00 dB lcF 704.0mHz Mean Pwr + 20,00 db.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10% | 1% | o.a% | 0.01% | Mean | Peak | Crest | | 1% | 0.1% | 0.01% |
Trace 1 [ -40.07 dém  -22.43 dbm __ 10.56 db 3.60 di 6.70 db £.43 db 5.74 db Trace 1 [ -40.07 dém  -22.46 dbm _ 10.62 db 6.70 dB 8.35 di 5.60 da
L JU )| [T L] L JU )| Aennannn) we

Middle Channel / 1RB

Middle Channel / Full RB

Spectrur t‘%’ Spectrul
Ref Level 30.00 cém _ Offset 10,70 db Ref Level 30.00 cém _ Offset 10,70 db
o art a0ds aQr 2ms ® RBW 10 MHz o art a0ds aQr 2ms ® RBW 10 MHz
(@153 view (@153 view
o
<
0.01 e 0.01
1E 1E N
1E-04- X 1E-04- - %
L& ‘\ R
1E L 1E
CF 707.5 Miz Mean Pwr + 20.00 di CF 707.5 Miz Mean Pwr + 20,00 dB.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean pPeak | crest | 10% 1% | D% | 0.01% | Mean | pPeak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 [ 3223 dém  -20.93 dbm _ 10.30 db 3.60 di 6.70 db ©.38 db 5.54 db Trace 1 [ 1811 dBm 26,54 cbm 8.43 da 3.45 da 6.23 db 7.65 di 8.32 da
L JU )| [T L] L JU )| Aennannn) we

Highest Channel / 1RB

Highest Channel / Full RB

Spe
Ref Level 30.00 dém _ Offsat 10,70 db

ru

Sp
Ref Level 30.00 dém  Offset 10,70 b

o art a0de AQr 2ms @ RBW 10 MKz o art a0de AQr 2ms @ RBW 10 MKz
(@155 view (@155 view
i} Sy 0 e
\\“ \
001 001 \
3 =

1E-04- 1E-04-
iE iE
CF 711.0 MHz Mean Pwr + 20,00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function ‘Complementary Cumulative Distribution Function Samples: 130000
ai Paak | Crest | | 1 | Mean Paak | Crest | 10%% | 1% | 0.1% | _no10e |
39,20 dBm __-28.72 dbm____10.48 dE 6.67 dE 39,28 dBm __-28.05 dbm 1033 dE 3.68 dB 6.64 dB B.46 dB 5.42 a8
L JL J L JL J ARy e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D3102

LTE Band 12/ 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

‘Complementary Cumulative Distribution Function

Samples: 130000

Spectrur t‘%’ Spectrul
Ref Level 30.00 cém _ Offset 10,70 db Ref Level 30.00 cém _ Offset 10,70 db

o art a0ds aQr 2ms ® RBW 10 MHz o art a0ds aQr 2ms ® RBW 10 MHz

(@153 view (@153 view

L o
—
001 5 001
%,
%
1E . 1E
e
5 \
1E-04- 1E-04-
1E 1E
‘ b

lcF 704.0mHz Mean Pwr + 20.00 dB lcF 704.0mHz Mean Pwr + 20,00 db.

‘Complementary Cumulative Distribution Function Samples: 130000

Mean | Peak | Crest | | 1% | o.a% | 0.01% | Mean | Peak | Crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 [ 4008 dém  -22.40 dbm _ 10.60 db 6.70 db B.52 db 5.74 db Trace 1 [ 4000 dém  -22.50 dbm _ 10.4 db 3.60 di 6.75 db 8.46 di 5.50 da
L L ] [T L L ] [

Middle Channel / 1RB

Middle Channel / Full RB

Spectrur t‘%’ Spectrul
Ref Level 30.00 cém _ Offset 10,70 db Ref Level 30.00 cém _ Offset 10,70 db
o art a0ds aQr 2ms ® RBW 10 MHz o art a0ds aQr 2ms ® RBW 10 MHz
(@153 view (@153 view
o L o -
0.01 . 0.01 A
1E 1E
Ay
1E-D4- 1E-D4-
1E 1E
| |
CF 707.5 Miz Mean Pwr + 20.00 di CF 707.5 Miz Mean Pwr + 20,00 dB.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | pPeak | crest | 10% | 1% | D% | 0.01% | Mean | pPeak | crest | 10% | 1% | 0.1% | 0.01% |
Trace 1 [ 33,17 dém -20.60 dbm _ 10.57 db 3.60 di 6.72 db £.41 db 5.51 db Trace 1 [ 3324 dém  -20.62 dbm _ 10.62 db 3.60 di 6.67 db 8.43 da 5.60 da
L JU )| "o L] L JU )| Aennannn) we

Highest Channel / 1RB

Highest Channel / Full RB

Spectrur = Spectru
Ref Level 30.00 dBm  Offset 10,70 db Ref Level 30.00 dBm  Offset 10,70 db

| _art 30ds  AQT 2 ms & RBW 10 MHz | _art 30ds  AQT 2 ms & RBW 10 MHz

(@153 view (@153 view

o T s o =

\\\ Bt
0,01 0,01 \
1E = 1E
¢\

1E-04- 1E-04-

iE iE

(CF 711.0 MHz Mean Pwr + 20,00 dB (CF 711.0 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function ‘Complementary Cumulative Distribution Function Samples: 130000

ai Paak | Crest | | 1 | Mean Paak | Crest | 10%% | 1% | 0.1% | _no10e |
39,27 dBm __-28.71 dbm ____10.57 dE 6.70 dE 39,25 dBm __-29.05 dém____10.20 dE 3.68 dB 6.64 dB B.35 a8 5.33 a8

L JU ] L JU ] L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.28 | 128 | 1.39 | 138 | 1.41 | 140 | 1.76 | 1.76 - - -
Middle CH 125 | 129 | 1.38 | 1.29 | 143 | 1.40 | 176 | 1.80 - - -
HighestCH | 1.28 | 1.31 | 1.35 | 137 | 135 | 1.34 | 184 | 1.80 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al2-4 of 28




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

pectrum 2 2
Ref Level 30.00 GBm  Offset 10,70 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.70 OB & RBW 30 kHz
o att 0GB BWT  53.2us @ VBW 100 kHz  Mode Auto FFT e att A0 BWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.41 dBm Mi[1] 13.99 dBm
2 699.51540 MHz - 699.37630 MHz
E ndB 6.00 dB ndB 26.00 dB
A 1.275500000 MHZ| PV By n. 1.283900000 MHZ|
{ e 4 .. : A,
od 7 W FArA 548.4) 0 g o factor 544.7
o - 0 de:
/ ) /
1o v -10 di -
7
20 . -20
/ I3
| a0 o AW AWaY) k JNETAN i pnd ] Y
B A - Y T
\d -
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value | __Function__| Function Result | Type | Ref | Tre | X-value ¥-value | __Function__| Function Result
ML T 6995154 MHz 13.41 dbm ndB_down 1.2755 WHz ML 1 6553783 MHz 13.93 dem ndB_down 1.2639 MHz
TL 1 699.0706 MHz -12.74 dBm ndd 26,00 dB T1 1 599.0622 MHz -11,89 dBm ndd 26,00 dB
T2 i 700.3462 MHz -12.77 dém q factor 548.4 T2 i 700.3462 MHz -11.85 dém q factor 544.7
L JU ] - L JU ] -

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

pectrum 2 pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 10.70 o & RBW 30 khz
le Att 30 dB SWT £3.2 ps @ VBW 100 kHz  Mode Auto FFT be At 30 dB SWT £3.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.98 dBm Mi[1] 14.29 dBm
. 706.98530 MHZ] - 707.96150 MHZ]
i nds 6.00 dB nds 26.00 dB
A _resn ro o~ Byt g 1.253100000 MHz o PR, L V. . Bur 1.286700000 MHz
10 I Fpfacter’ 564.2 9 TN TG fadkor 550.2
o - 0 das
10 df — 10 db ¥
I ; L
L RV P,
; = T
] Y
40 dBmv
-50 -50
60 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML T 706.9853 MHz 13.38 dém nd@ down 1.2531 MHz [ 1 707.9615 MHz 14.29 dem nd@ down 12867 MHz
T 1 706.8902 MHz -12,52 dem nd8 26,00 d8 T 1 706.8371 MHz -11,94 dem nd8 26,00 d8
T2 1 708.1434 MHz -12.44 dbm q factor 564.2 T2 1 708.1238 MHz -11.63 dam q factor 550.2

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

trum 5 pectrum 5
Ref Level 30.00 GBm  Offset 10,70 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.70 OB = RBW 30 kHz
o art 30de SWT  63.2us @ VBW 100kHz Mode Auto FFT o Att 30de  SWT  63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 13.07 dBm M1[1] 13.75 dBm
o 714.95870 MHz - 715.10980 MHz
WL ndB 26.00 dB ndB 26.00 dB
i -] 1283900000 MHZ £ B 1.314700000 MHZ
i . e P L B A~
1w v 7 a thetar”™ Yy 556.9 10 7 v R Slattar™ | 543.9
o - 0 dés
-1od 10d /
20 20
\ . e f
Lo \ 50 ek i b VY
T =AY 7
-40 dBm -40 dem
50 -50
60 d -60 d
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value | __Function__| Function Result Type | Ref | Tre | X-value ¥-value | __Function__| Function Result
ML T 714.9587 MHz 13.07 dbm ndB_down 1.2639 MHz ML 1 715.1096 MHz 13.75 dem ndB_down 13147 WHz
TL 1 714.6566 MHz -12,73 dém ndd 26,00 dB T1 1 714.6371 MHz -12.44 dBm ndd 26.00 dB
T2 i 715.9406 MHz -12.82 dém q factor 556.9 T2 i 715.8517 MHz -12.25 dém q factor 543.6
L JU ] - L JU ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FG9D3102

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

pectrum 2 2
Ref Level 30.00 Gbm  Offset 10,70 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.70 OB = RBW 100 kHz
le Att 30 dB SWT 18 ps @ VBW 300 kHz  Mode Auto FFT be At 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.02 dBm mi1] 17.50 dBm
2 699.76670 MHz - 700.03250 MHz
ndB 6.00 dB ) ndB 26.00 dB
104 Bwe 1.390600000 MHz 10 d / Bwe 1.384600000 MHz
Q factor 508.2 \ Q factor 505.6
o 0 d8: - L
¥ i ¥
10 df =10 di
\ ] |
-20 . -20 - o
e e P A~ A N
/ | \ o i AN
-30 = . | -0 a .
| S0P f . vy LT
-40 dBm e -40 dBm S Aoy
-50 -50
60 df -60 di
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result Type | Ref | Tre | X-value ¥-value | __Function__| Function Result
M1 1 699.7687 MHz 17.92 dém ndB down 1.3906 MHz M1 1 700.0325 MHz 17.50 dBm ndB down 1.3846 MHz
TL 1 699.1753 MHz -8.36 dBm ndd 26,00 dB T1 1 599.1613 MHz -7.95 dém nd8 26.00 dB
T2 i 700.5659 MHz -8.17 dém q factor 503.2 T2 i 7005659 MHz -8.21 dém q factor 505.6
pectrum 2 pectrum 2
Ref Level 30.00 Gbm  Offset 10,70 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.70 OB = RBW 100 kHz
le Att 30 dB SWT 18 ps @ VBW 300 kHz  Mode Auto FFT be At 30 dB SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.00 dBm mi1] 18.25 dBm
706.52300 MHz [ 707.02050 MHz
2 2
20 nds 6.00 dB 2 m——] nds 26.00 dB
104 Bwe 1.384600000 MHz 10 d s Bwe 1.294700000 MHz
1 \ Q factor 510.9 Q factor 546.1
o 1 0 d8: I’
T 'f
'} 4
10 df 1 -10 df T
I / \
20 o, Loy > - o
B = '.,‘J. —  E—
y S AV
-40 dBm A — b -
50 -50
60 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result
ML 1 706.523 MHz 17.99 dém ndb down 13646 biHz Ml i 707.0205 MHz 18.25 dém ndb down 12647 biHz
TL 1 706.1813 MHz -8.49 dBm nds 26.00 d8 1 1 706.2233 MHz -7.86 dem nd8 26.00 d8
T2 i 707.5659 MHz -8.14 dBm q factor 510.3 T2 i 707518 MHz -8.18 dém q factor 546.1

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

trum 5 pectrum 5
Ref Level 30.00 cbm  Offset 10,70 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 10.70 oB & RBW 100 khz
o At I0de ST 195 @ VBW 300 kHz  Mode Auta FFT e att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
LY 18.37 dBm ™[] 17.88 dém
M1 714.93760 MHZ] " 715.99310 MHz
2 2
= R 26.00 dp| = NN 76.00 dB
. / B 1.348700000 MHz, - N 1.366600000 MHz,
I Q factor 530.1 / Q factor 520.5
o 0 d8:
T .
104 Jf -10 di f
I A /
20 s ) 20 e -
-30 " — R v = -30 v A
W Py s T ‘
Ao dem AY ‘749/d|.‘:m—w-
-50 -50
60 df -60 di
CF 714.5 MHz2 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML T 714.9376 MHz 18.37 dém nd@ down 1.3487 MHz [ 1 715.3931 MHz 17.88 dem nd@ down 13666 MHz
T 1 714,458 MHz -7.49 dam nds 26,00 d8 T 1 714,452 MHz -3,32 dam nds 26,00 d8
T2 1 715.8067 MHz ~-7.77 dém Qq factor 530.1 T2 1 715.B1B7 MHz -7.88 dBm Qq factor 523.5
L JU ] e L JU ] e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FG9D3102

LTE Band 12

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

pectrum 2 2
Ref Level 30.00 Gbm  Offset 10,70 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.70 OB = RBW 100 kHz
o att I0dE SWT 19 us @ VBW 300 KMz Mode Auto FFT e att ande SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 17.20 dBm mi1] 17.92 dBm
2 1 699.95200 MHz - " 69941200 MHz
ApTS, pony ndB 26.00 d8| P, ndB 26.00 dB
| Bw 1.400000000 MHZ| 10 M Bu 1.390000000 MHZ|
1 Q factor 496.9) ] Q factor 500.1
H 0 da
T i
10 db T
| i
\ o
() ’ A
sA¥: 1.0 Bl
YV e N . S
e = M
RAVARY S
Vo s
-s0 y 50 VA
= T
60 d 60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | | __Function__| Function Result | Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result
ML T 695.952 MHz 17.20 dBm ndB_down T.200 MHz ML 1 50,212 MHz 17.92 dem ndB_down 1399 MHz
TL 1 699.092 MHz -8.23 dém ndd 26,00 dB T1 1 699,092 MHz -3.81 dbm ndd 26,00 dB
T2 i 700.501 MHz -9.02 dém q factor 4%6.9 T2 i 700481 MHz -8.79 dém q factor 500.1
L JU ] - L JU ] -

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

pectrum 2 pectrum 2
Ref Level 30.00 Gbm  Offset 10,70 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.70 OB = RBW 100 kHz
o att I0dE SWT 19 us @ VBW 300 KMz Mode Auto FFT e att ande SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.16 dBm Mi[1] 18.48 dBm
2 705.42200 MHz - 705.67200 MHz
B ndB 26.00 dB ndB 26.00 dB
_ - \ By 1.429000000 MHz 0 By 1.399000000 MHz
\ Q factor 490.8 Q factor 504.6
/
o — 0 de:
10 d . 10 d
‘-\
20 o 20 -
A/ ’
= v 30 dem YA
P el s
ity abm i CATAYaN
o SATALYLY
50 S v -0 B
60 d 60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 705.422 MHz 16.16 dém ndb down 1,429 MHz Ml i 705672 MHz 18,48 dém ndb down 1,398 MHz
TL 1 705.082 MHz -7.07 dém nd8 26.00 d8 1 1 705,082 MHz -8.01 dem nds 26.00 d8
T2 i 706.511 MHz -8.20 dém q factor 483.8 T2 i 706,481 MHz -8.19 dém q factor 504.6
L JL ] L L JU ] L

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

trum 5 pectrum 5
Ref Level 30.00 GBm  Offset 10,70 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 10.70 OB & RBW 100 kHz
o art 0de  SWT 18 us @ VBW 300 kHz  Mode Auto FFT o Att 30dB SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 1007100 SGL Count 100,100
[@ 1Pk M |
Mi[1] 17.99 dBm Mi[1] 18.21 dBm
M1 714.75900 MHz M 714.76900 MHz
20 (L) ST, 26.00 db) 20 (L), S 26.00 dB)
w0 d wf ’\ 1.349000000 MHz 10 di Br | - \ 1.339000000 MHz
Q'ILIUI I‘ 530.0 QirLIm i 533.9
o J{ 0 dés 1 h
i : f
-1od T -10di Yl
20 . - ) -20 Ly do
T 7 B N e Un
-30 df A f -30 df i o .
WAy ™ Ay \/
40 dém - -40 dBm T Vg
a )." A /
| v R L
&0 o &0 o
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result
M1 1 714.759 MHz 17.99 dém ndB down 1,349 MHz M1 1 714.7609 MHz 18.21 dém ndB down 1,339 MHz
TL 1 714.539 MHz -7.73 dBm ndd 26.00 dB T1 1 714.529 MHz -7.55 dBm nd8 26,00 dB
T2 i 715.888 MHz -8.20 dbm q factor 530.0 T2 i 715868 MHz -7.70 dbm q factor 533.8
L JL ] L L JU ] L

TEL : 886-3-327-3456 Page Number 1 A12-7 of 28
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D3102

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum 2 2
Ref Level 30.00 Gbm  Offset 10,70 db e RBW 300 kHz Ref Level 20.00 dbm  Offset 10.70 0B & RBW 300 kHz
o att 0GB BWT 12,6 ps @ VBW  1MHz  Mode Auto FFT e att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
o mi1] 21.15 dBim) mi1] 0.9 dBim
2 ¥ 699.8240 MHz - 700.0640 MHz
\ ndB 26.00 dB ndB 26.00 dB
10 \ Bu 1.758000000 MHZ| 10 Bu 1.758000000 MHZ|
il \ Q factor 398.0 Q factor 398.2
1o
o T % 0 de:
10 df - -10 di
\
-20 = -20
-a0d = — -30 o v
e —
40 48— Y -40 dBrpre
T v ] A — SN S )
-s0 - - - 50 et — —
60 d -60 di
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Tre | X-value ¥-value | __Function__| Function Result
ML T 695.824 MHz 21.15 dém ndB_down 1.758 MHz ML 1 700.064 MHz 20.94 dBm ndB_down 1.758 MHz
TL 1 689.325 MHz -4.63 dBm ndd 26.00 dB T1 1 699,345 MHz -4.51 dBm ndd 26.00 dB
T2 i 701.083 MHz -3.84 dBm q factor 386.0 T2 i 701.103 MHz -4.96 dém q factor 3%6.2
L JU ] - L JU ] -
pectrum 2 pectrum 2
Ref Level 30.00 Gbm  Offset 10,70 db e RBW 300 kHz Ref Level 20.00 dbm  Offset 10.70 0B & RBW 300 kHz
o att 0GB BWT 12,6 ps @ VBW  1MHz  Mode Auto FFT e att 30dE BWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
; [EEEY 21.70 dBim) h [SETEN] 21.23 dBim)
X 704.1630 MHz 140 MHz
2 2
2 7 1 ndB 6.00 dB) =@ / ndB 26.00 dB|
10 f L Bu 1.758000000 MHZ| 10 Il Bu 1.798000000 MHZ|
z‘ ‘I Q factor 400.5| [ Q factor 991.2
o 2. e 0 da: ;
f ¥
o ] | 1o i
] \ ),
20 = § -20 =
h - ~
and LA a0 d o
\ 7 :
40 dam e 40 dBm=
~ R, i R Ve N
o v A = e
60 d -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 704.163 MHz 21.70 dém ndb down 1,758 MHz Ml i 703.504 MHz 21,23 dam ndb down 1,798 MHz
TL 1 702.845 MHz -4,34 dBm nds 26.00 d8 1 1 702,845 MHz -5.59 dém nds 26.00 d8
T2 i 704.603 MHz -4.38 dbm q factor 400.5 T2 i 704643 MHz -4.97 dém q factor 3812
L JU ] - L JU ] -

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

trum 5 pectrum 5
Ref Level 30.00 GBm  Offset 10,70 db = RBW 300 kHz Ref Level 20.00 dbm  Offset 10.70 OB & RBW 300 kHz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30de SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 21.53 dBm) Mi[1] 21.36 dBm)
o 715.0760 MHz - 714.8760 MHz
noe 26.00 dB 7 26.00 dB
- Bw | 1.838000000 MHZ 0 1.798000000 MHZ
Q factaf 380.0 397.6
o .f 0 dés
Y
10 d f -10d
20 s 20
VT -
-30 df - -30 d ——
| / .
= ™
et MA i AT A N W .
60 d -60 d
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value | __Function__| Function Result Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result
ML T 715.076 MHz 21.53 dém ndB_down 1,638 MHz ML 1 714,676 MHz 21.38 dBm ndB_down 1.798 MHz
TL 1 713.857 MHz -5.12 dBm ndd 26.00 dB T1 1 713.857 MHz -4.40 dBm ndd 26.00 dB
T2 i 715.685 MHz -4.75 dbm q factor 385.0 T2 i 715,655 MHz -5.20 dém q factor 387.6
L JU ] - L JU ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 111 | 1.09 | 1.18 | 1.18 | 1.20 | 1.18 | 1.48 | 1.40 - - -
Middle CH 1.09 | 1.09 | 1.13 | 1.17 | 119 | 1.15 | 146 | 1.50 - - -
HighestCH | 1.09 | 1.11 | 1.18 | 1.16 | 1.15 | 1.18 | 142 | 1.46 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

pectrum 2 2
Ref Level 30.00 GBm  Offset 10,70 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.70 OB & RBW 30 kHz
o att 0GB BWT  53.2us @ VBW 100 kHz  Mode Auto FFT e att 30dE SBWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.58 dBm Mi[1] 12.55 dBm
2 699.28680 MHz - 699.68680 MHz
i occ Bw 1.113286713 MHz ™ occ Bw 1090909091 MHz
. B olon o o e - N A _n I
= T B A = 7 7 SR S
i \ ’ r
o 0 de:
d i i
10 1 v -10 ~
-20 b -20
L DAY AW Y ¢ N SO o
a0 ot s S 2 P ke
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value ¥-value | _Function | Function Result |
ML T 639.2888 MHz 13.58 dbm ML 1 655 6656 MHz 12.55 dem
TL 1 599.13776 MHz 3.77 dém Occ Bw 1.1132B6713 MHz T1 1 699.15455 MHz 5,49 dBm Occ Bw 1.09090909 1 MHz
T2 i 700.25105 MHz 5.72 dém T2 i 700.24545 MHz 6.13 dém
L JL J

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

pectrum 2 pectrum 2
Ref Level 30.00 GBm  Offset 10,70 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.70 OB & RBW 30 kHz
o att 0GB BWT  53.2us @ VBW 100 kHz  Mode Auto FFT e att A0 BWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.10 dBm mi1] 13.35 dBm
2 707.38250 MHz - 707.48880 MHz
occ Bw 1090909091 MHz occ Bw 1.088111888 MHz
A A A . P o o
10di 7 AW EAT prre 10 e 1, T 7
o | 0 de:
/ I~ /
10 d ~ -10 di
-20 -20
A — - 3
o o L T S PN | B e - .
WA . A
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 707.3825 MHZ 13.10 dém Ml i 7074888 MHz 13.35 dém
TL 1 706.94895 MHz 4.95 dBm occ Bw 1.090909091 MHz 1 1 706.95734 MHz 5,53 derm occ Bw 1.088111888 MHz
T2 i 708.03986 MHz 5.47 dém T2 i 708.04545 MHz 6,14 dém
L JL ] L L JU ] L
trum 5 pectrum 5
Ref Level 30.00 GBm  Offset 10,70 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.70 OB = RBW 30 kHz
o art 30de SWT  63.2us @ VBW 100kHz Mode Auto FFT o Att 30dB  SWT  63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 14.63 dBm Mi[1] 14.36 dBm
715.09300 MHz
= Oce By 1.090909091 MHz = Oce By
10 d + 10 d - =
P T T T v
i i \
o 0 dés 7
\, .
-1od y -10di 4
20 £ \ /
. RN AN i S AN A
17 T vy
-40 dBm
50 -50
60 d -60 d
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value ¥-value | _Function | Function Result |
ML T 715.093 MHz 14.63 dbm ML 1 715.0538 MHz 14.39 dem
TL 1 714.75455 MHz 5.15 dBm Occ Bw 1.09090909 1 MHz T1 1 714.74056 MHz 4,39 dbm Occ Bw 1.11048951 MHz
T2 i 715.84545 MHz 4.37 dém T2 i 715.85105 MHz 4,37 dém
L JL J e e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG9D3102

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

pectrum 2 2
Ref Level 30.00 Gbm  Offset 10,70 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.70 OB = RBW 100 kHz
o att I0dE SWT 19 us @ VBW 300 KMz Mode Auto FFT e att ande SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.82 dBm mi1] 17.42 dBm
699.42710 MHz [ 699.39710 MHz
20 . 20 .
oce Bw 1.174825175 MHz A Ao oce Bw 1.174825175 MHz
10 df 10 o g =
/|
o 0 de:
10 d 10 d )
\ - T
20 . -20 . -
o N — -~ -l
AL vy e AN B § “\U,\ B
30 damy K T Y . b B
) ~ .
-40 dBm e - -40 dBm e
-s0 -s0
60 d -60 di
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value ¥-value | _Function | Function Result |
ML T 699.4271 MHz 16.82 dbm ML 1 6503571 MHz 17.42 dem
TL 1 599.26523 MHz 7.79 dém Occ Bw 1.174625175 MHz T1 1 699.26921 MHz 7.17 dBm Occ Bw 1.174625175 MHz
T2 i 700.44006 MHz .78 dém T2 i 700.46404 MHz 7.20 dém

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

pectrum 2 pectrum 2
Ref Level 30.00 Gbm  Offset 10,70 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.70 OB = RBW 100 kHz
o att I0dE SWT 195 @ VBW 300 kHz  Mode Auta FFT e att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.80 dBm mi1] 17.48 dBm
2 706.67280 MHz 706.66080 MHz
= v occ Bw 1.132867133 MHz occ Bw 1.168831169 MHz
10 df
{
o /
/ I \
10 df -
‘ |
. -
=0 P ]
i L AN, ¥ / ™ e
= N ~
iy At
0 dom Sy tom
-s0 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 706.6728 MHZ 17.89 dém Ml i 706.6608 MHz 17.48 dém
TL 1 706.3012 MHZ 9.97 dBm occ Bw 1.132667133 MHz 1 1 706.27722 MHZ 7,68 dam occ Bw 1.168831169 MHz
T2 i 707.43407 MHz .38 dém T2 i 707.44605 MHz .20 dém
L JL ] L L JU ] L
trum 5 pectrum 5
Ref Level 30.00 GBm  Offset 10,70 db & RBW 100 kHz RefLevel 20.00 dbm  Offset 10.70 OB & RBW 100 kHz
o art 0de  SWT 18 us @ VBW 300 kHz  Mode Auto FFT o Att 30dB SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 18.04 dBm Mi[1] 17.74 dBm
a0 e e 174075175 w1 2 g 156049157 M1
Iy RPN s
10 df 10 d
\ .f
o 0 dés
{ f |
|
10 d f -10d { it
/ 1 { \
20 L LS 20 — ! - —
30 d — == -0 d el DN RS N
AR Wa s e
=0 -50
60 d -60 d
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 715.531 MHz 18.04 dBm ML 1 714 6536 MHz 17.74 dem
TL 1 714.55394 MHz .98 dBm Occ Bw 1.174825175 MHz T1 1 714.55395 MHz 9,64 dBm Occ Bw 1.156B43157 MHz
T2 i 715.73477 MHz 7.56 dém T2 i 715.71078 MHz 10.02 dém
L JL ] L L JU ] L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum 2 2
Ref Level 30.00 Gbm  Offset 10,70 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.70 OB = RBW 100 kHz
o att I0dE SWT 19 us @ VBW 300 KMz Mode Auto FFT e att ande SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 17.60 dBm Mi[1] 17.46 dBm
2 700.16100 MHz - 700.20100 MHz
oce By 1.198801199 MHz ey oce By 1.178821179 MHz
10 df 10 o
o - 0 de: 1
d | d
10 -10 T
20 ~ -20 7 e
A o oy
. R, N ’ Vs
v . s
W -/ R
b Py W
CAR WU o
) L/ A
- ol - AN
60 d -60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 700.161 MHz ML 1 700.201 MHz 17.46 dem
TL 1 699.19231 MHz .95 dBm Occ Bw 1.198E01159 MHz TL 1 699.19231 MHz 5,92 dbm Occ Bw 1.178621179 MHz
T2 i 700.39111 MHz 8.91 dem T2 i 700.37113 MHz .33 dém
L JL J L JL J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum 2 pectrum 2
Ref Level 30.00 Gbm  Offset 10,70 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.70 OB = RBW 100 kHz
o att I0dE SWT 195 @ VBW 300 kHz  Mode Auta FFT e att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.90 dBm Mi[1] 17.53 dBm
M1 5.71200 M v 551200 M
2 705.71200 MHz - i 705.31200 MHz
v, occ Bw 1.188811189 MHz f' ',__\/LW\ occ Bw 1.148851149 MHz
10 df 10 o :
/ \ |
o g 0 de -
i | |
d J i
10 i -10 I 1
-20 =AY -20 = ol o o
i e e
204 o 30 B Amee=Y —_—
J A oy RN A
Vo —ad dein AN
by T
-s0 o ~ -50 o PAST AL
60 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 705.712 MHz 16.90 dém Ml i 705.312 MHz 17.53 dém
TL 1 705.2023 MHz 9,52 dBm 0cc Bw 1.188811189 MHz 1 1 705.22228 MHZ 10,42 dem 0cc Bw 1,148851149 MHz
T2 i 706.39111 MHz 10.11 dBm T2 i 706.37113 MHz .54 dém

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

trum 5 pectrum 5
Ref Level 30.00 GBm  Offset 10,70 db & RBW 100 kHz Ref Lavel Offset 10.70 d& & RBW 100 kHz
o art 0de  SWT 18 us @ VBW 300 kHz  Mode Auto FFT o Att SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 18.55 dBm Mi[1] 19.02 dBm
M 5.2 W 1 5 W
o 1 715.21800 MHz - 715.11800 MHz
1.148851149 MHz Oce R 1178821179 MHz
L e
10 d 10 df 4
J \
o 0 dés
i
BLE -10d 1
I
-20 A -20 2
T T o
] AL o
04 L 30 di \
) . NG 7 M,
A S st o
40 dBm < FAETAR 40 dBm yi / hond
S e
Sty <0 g ref
60 d -60 d
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML T 715.218 MHz 18.55 dbm ML 1 715,116 WAz 19.02 dem
TL 1 714.62867 MHz 9.69 dbm Occ Bw 1.148B51149 MHz T1 1 714.62887 MHz 9,37 dbm Occ Bw 1.178621179 MHz
T2 i 715.77772 MHz 9.43 dém T2 i 71580769 MHz 9,94 dém
L JU ] - L JU ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum 2 2
Ref Level 30.00 Gbm  Offset 10,70 db e RBW 300 kHz Ref Level 20.00 dbm  Offset 10.70 0B & RBW 300 kHz
o att 0GB BWT 12,6 ps @ VBW  1MHz  Mode Auto FFT e att 30dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
} mi1] 21.63 dBim 1 mi1] 22.44 dBim)
2 K. 699.9240 MHz - X 700.0840 MHz
'f % occ Bw 1.478521479 MHz 7 occ Bw 1.398601399 MHz
10 ¢ 1 10 o ! ¥
| | f)
o 4 0 de: -
/ |
. | | o \
20 Jf 20 - e
v S/
] 0 ™ s
-a0d -30 o -
o o~ \
40 dBme) 40 dBm \ .
S ~ o
|~ vy » - o T N N T P
-50 = A -s0 N =
60 d -60 di
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML T 695.924 MHz 21.63 dém ML 1 700.084 MHz 22.44 dBm
TL 1 639.4545 MHz 11.35 dBm Occ Bw 1.478521479 MHz T1 1 559.5045 MHz 3,60 dbm Occ Bw 1.398601359 MHz
T2 i 700.9431 MHz 11.67 dém T2 i 700.8031 MHz 10.05 dém
L JL J L JL J

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

pectrum 2 pectrum 2
Ref Level 30.00 Gbm  Offset 10,70 db e RBW 300 kHz Ref Level 20.00 dbm  Offset 10.70 0B & RBW 300 kHz
o att 0B SWT  12.6ps @ VBW  1MHz  Mode Auto FFT e att d0dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
) [EEEY 21.70 dBim) mi1] 20.35 dBm)
2 704.0030 MHz - 703.4240 MHz
1!' occ Bw 1.458541459 MHz i occ Bw 1.498501499 MHz
10 df f 10 o ¥
o ‘.‘ 0 de: 1 \
|
d | | i /
10 7 + -10 T
A )
20 ad - 20 .
] \ AL M
-a0d v -30 o =y
/ \ .
40 qﬂm‘j ! 40 dBm=— S
o . AN N\
. A s e ¥ - v
50 AW - 50 s i
-60 df -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 704.003 MHz 21.70 dém Ml i 703.424 MHz 20,35 dém
TL 1 702.9645 MHz 11,49 dBm 0cc Bw 1.458541459 MHz 1 1 702.9645 MHz 9,33 dBm 0cc Bw 1,498501499 MHz
T2 i 704.4231 MHz 11.55 dém T2 i 704.463 MHz 10.61 dém

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

trum 5 pectrum 5
Ref Level 30.00 GBm  Offset 10,70 db = RBW 300 kHz Ref Level 20.00 dbm  Offset 10.70 OB & RBW 300 kHz
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30de SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 21.16 dBm) M1[1] 20.8+ dBm)
o 714.8560 MHz - b 714.6360 MHz
= 1.4185B1419 MHz = Oce By 1.458541459 MHz
i P s
w0 10 7
o 0 dés r‘
BLE -0d f
20 20 o
s
.30 di 30 di ! \
— -40 dem
Y, eV eadnd ol A S
= L5 *
60 d -60 d
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value | _Function | Function Result | Type | Ref | Tre | X-value ¥-value | _Function | Function Result |
ML T 714.856 MHz 21.16 dém ML 1 714,636 MHz 20.84 dBm
TL 1 714.0569 MHz 9.48 dbm Occ Bw 1.418581419 MHz T1 1 714.0569 MHz 9,70 dbm Occ Bw 1.458541459 MHz
T2 i 715.4755 MHz .28 dém T2 i 715.5155 MHz 9,43 dém
L JU ] - L JU ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1RB

Spectrum = s um 7
Ref Level 30.00 dBm  Offset 10.70 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS. INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB!!':i‘P S
10 dem f\\ 10 dém }'"r”\
ode (f 0 dem ’
-10 derm h -10 dBm
SPURIOUS_LINE_ABS
20 dem J -20 de;
-30 dem W o -30 dmy ‘ i'
40 derm ¥ !’k 40 dipm 1 M
-50 dBm H Mm b Jr Sikem “
T o
" Aw.mwnmdl‘lﬂlﬂmw [ R
50 dam ‘ 60 dem - —
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698,85999 MHz -31,86 dém 714.000 MHz 716,000 MHz 100.000 kHz 71576723 MHz 1464 dBm -15.36 dB
538.500 MHz £99.000 MHz 30.000 kiz 698,39555 MHz ~28.86 dBm 716,000 MHz 716.100 MHz 30,000 kHz 716,00305 MHz -26.49 dBm -13.49 dB
£59.000 MHz 701,000 MHz 100,000 kHz £09,22677 MHz 14.87 dBm -15.03 dB 716,100 MHz 725000 MHz 100000 kHz 716.11334 MHz ~31.36 dbm 1638 b
]'v T ; —
1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
d 3 3 PABS Line SPURIOUS _LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
ode L \ o cem {4 ”'ll
-10 dBm / 1 -10 dai ¥
SPURIOUS_LINE_ABS " \ \'
20 dem \‘ 20 d \
-30 dBm \‘!W'. -30 gpm i
\
-40 dem Nﬁg i |0 cerm ThaN -
o N
-50 dBm Vsl . -50 dem -
e e e b
&0 dBm 60 dem Y WAV E———
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£90.000 Mz | 698,900 MMz 100,000 Kz £98,65099 Mnz ~34.73 dém —21.73 & 714.000 Mz | 716,000 MMz 100,000 ki TR 553 cbm _mml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99915 MHz -35.95 dém -22.39 dB 716,000 MH= 716,100 MHz 20,000 kHz 716 02153 MHz 34.23 dBm 51238
£59.000 MHz 701.000 MHz 100.000 kHz 700.07792 MHz 5.78 dem 22 08 716.100 MHz 725.000 MHz 100.000 kHz 716.22003 MHz -32.33 dBm -15.33 dB
i J (] i
et R Date: 13.8 04:50:44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém Offset 10.70 db

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHIE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 UIB’I'F“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
10 dBm i, 10 dém ""ﬁl
M A
ode { \ 0 dBm j
-10 d&m I
SPURIOUS_LINE_ABS
-20 dem !
-30 dem ! ‘
40 dBm H i h
Tl ' ik
-50 dBm 1l l_|. &hm
g W asy B S
=50 dem -60 dem m—
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
590,000 MHz 598,500 MHz 100,000 kHz 698,88666 MHz -32.42 dém -19.42 d& 714,000 MI | 716.000 Mz 100.000 kHz 71277528 Wi 13.05 dBm -mml
698.900 MHz 699,000 MHz 30.000 kHz 698.99955 MHz -31.85 dBm -18.85 dB 716.000 MHz 716,100 MHz 30.000 kHz 715 0005E MHe 2564 dom 1654 db
599.000 MHz 701.000 MHz 100.000 kHz 699.25574 MHz 12.31 dém 1759 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.24 dBm -21.24 dB
i ] [ i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECLiNEKARS PABS

3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 ug’u_‘gn PURIOUS_| INE_ABS P 20 GBH‘.‘P 5
10 dem 10 dBm:
ods ik i
-10 dBm rf !
SPURIOUS_LINE_ABS F \
-20 dem J h
-30 dBm
™
, N
40 dBm e "
poet
-50 dém e -50 dem
IR, ot “"M'-‘f‘-«
&0 dBm -60 dem —
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Sti 725.0 MHz
Spurious EmissiuT; | | | I Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£590.000 MHz 698,900 MHz 100.000 kHz 698.70884 MHz -33.32 d&m -20.32 dé 714.000 MHz 716.000 MHz 100.000 kHz 714.83417 MHz 5.41 dBm -24.59 dB

698.900 MHz 599.000 MHz 30.000 kHz £98.99805 MHz -31.05 dém -18.05 dB 716.000 MHz 716.100 MHz 30,000 kHz 716.01434 MHz -34.13 dBm -21.13 dB

£299.000 MHz 701.000 MHz 100.000 kHz 69990809 MHz 5.39 dBm ~24.61 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.20225 MHz -31.26 dbm -18.26 dB

- — —
i X N ™
Date: 04:51:49

TEL : 886-3-327-3456
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm

Offset 10.70 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém Offset 10.70 db

Mode Auto Sweep

@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_|ABS PASS
20 UIB!I';“H PURIOUS INE_ABS PABS 20 UB!!':i‘p S
10 dBm f"\ 10 dBm
ode / 0 dem
|
-10 d&m / -10 dBm
-20 dem I i -20 dem
-30 dBm | l\ -30 dBm
-40 dem 7 'J.-'-v.\ -40 df -.,‘1,\
-50 dBm T 50y 58 m—gnf
R IV
54 dom 50 dem —
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 69885009 MHz -37.42 d&m ~24.42 d8 713.000 MHz 716.000 MHz 100.000 kHz 715,57293 MHz 14.65 dBm -15.35 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,98936 MHz -34.54 dbm -21.54 d8 716,000 MHz | 716,100 MHz 30,000 kHz 716,00485 MHz -35.10 dBm -22.10 dB
£99.000 MHz 702,000 MHz 100.000 kHz 699.40310 MHz 15.23 dém -14.77 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.14890 MHz 35.50 dBm ~22.50 dB
—
i J i i
052 S48
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] m
£ ctrum S um v
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE _|ABS PASES
20 dBm 20 dem:
10 dBm 10 dBm
prerinfiy sty
0 db ; 'H 0 dem f ‘
-10 dém - -10 dBm T
SPURIOUS_LINE_ABS f \ J \
-20 dem f l -20 dBm { “
-30 dBm -30 dem—t
[ i~
A e, o .
-40 dem - o 40 din 2
rI— iy ,nﬁ\\ [P
-50 dBm e -50 dem -
e il ” - e
-60 dBm -60 dem
Start 690.0 MHz 3003 pts stop 702.0 MHz | |[[Start 715.0 Mz 3003 pts Stop 725.0 Mz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 69883332 MHz -34.01 d&m -21.01 d& 713.000 MHz 716.000 MHz 100.000 kHz 715,24326 MHz 6.50 dBm -23.50 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,95370 MHz -36.54 dbm -23.54 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,03392 Wz -34.02 dBm -21.92 dB
599.000 MHz 702.000 MHz 100.000 kHz 699.42408 MHz 5.94 dém ~24.06 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -32.55 dbm -19.55 dB
]—v T ; —
1 £
Date: 05:03:03
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_|ABS PASS
20 dIB!I'F“H PURIOUS INE_ABS PABS 20 UB!!':i‘p S
10 dBm ~ 10dBm h\
[ |
ode | 0 dem 1
-10 dem f ; -10 dem ‘I
SPURIOUS INE_ABS H M l
20 dem a 20 dem ‘ H
-30 dBm t 1 w -30 dBm ‘ i | t
-40 dam f",,%‘ -40 crph—{
-50 dBm Y ! “}iuffz‘; \“h i"{ & T
SR —— ki I -
-6U dem -60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz | ||'Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  alimit
590,000 MHz 598,500 MHz 100,000 kHz 698,89555 MHz -37.51 dém -24.51 d& 715000 Mi | 716.000 Mz 100.000 kHz 71867554 Wiz 14.32 dBm -15W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99256 MHz -36.76 dém -23.78 dB 716,000 MH= 716,100 MHz 20,000 kHz 716 02672 MHz 3823 dBm 2coade
599.000 MHz 702.000 MHz 100.000 kHz 699.47802 MHz 12.24 dém -17.76 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -38.20 dBm -25.20 dB
—
i ] [ i
05:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
'] I o
£ strum S um v
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE _|ABS PASES
20 dBm 20 dem:
10 dBm 10 dBm
Aoty Pl
b | 0 dem
[ [ 1]
-10 d8m ‘I -10 dBm. |
SPURIOUS_LINE_ABS ] \ ; ‘l
20 dem I - 20 dim i \
-30 dBm /«‘H’{ Iul‘h -30 dBm A =
a0 o K ™y MIN E'\
R Rl ! pav
| ,..wf" i "\’W\ﬂ
-50 dam -50 dem
— ‘...H«-W"‘"'M i |
~80 dBm 50 dBm
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  alimit
560.000 MAz | 608,900 MHZ 100,000 kHz £98,85000 MRz ~32.77 dBm -19.77 08 L5 000 MHE | 716 ptD Wz 100,000 ki TR .82 cBm -zaﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,98846 MHz -35.85 dém -22.85 dB 716,000 MH= 716,100 MHz 20,000 kHz 716 07078 MHz 33 31 dBm 2031 de
599.000 MHz 702.000 MHz 100.000 kHz 700,22428 MHz 5.09 dBm -23.01 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -30.51 dBm -17.91 dB
T e —
i X N ™
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 UIB’I':"“H PURIOUS INE_ABS PABS 20 UB!!':i‘p S
10 dBm ’J\‘ 10dem /'Al
ode jJ \\ 0 dem H %
-10 d8m - -10 dBm ‘ L
SFURIOUS. LTNE ABS ’ qy{ \
20 dem J h 20 dem ”'Wd‘ “
-30 dBm i \ -30 dBm .
, J _ C e
40 dem ra fr 40 dem 1 \
o ) ) / e
-50 dBm -50 dBm i
e il K 7 W g
B S i tmmtin |[fpmter s poion it \"*-'--.g_.._,.nm__
-60 dém 50 derm
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequenc: |  Powerabs | ALimit
590,000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -35.58 dBm -22.58 d& 711.000 MHz 716.000 MHz 100.000 kHz 71265588 Wz 14.90 dBm -15W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99655 MHz -33.93 dém -20.53 dB 716,000 MH= 716,100 MHz 20,000 kHz 716 06099 MHz 34.27 dBm 2127 B
£59.000 MHz 704,000 MHz 100,000 kHz £09,35714 MHz 14.80 dBm -15.10 dB 716.100 MHz 725000 MHz 166 D00 kHz T16. 10445 MHz 3513 dBm YT
—
i ] [ i
Lowest Band Edge / Full RB Highest Band Edge / Full RB
ﬁ I o
£ ctrum S um v
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dem 10 dBm:
["ﬂnr‘w\ [ﬂm‘%\
b | |‘ 0 dem |( T
-10 dBm | -10 dBm [ |
SPURIOUS_LINE_ABS J \ | 1
20 dem f t 20 dim . 'L
-30 dém MH‘ H -30 dém lj
., . 1L
-40 dam f-.v..r lewul\h -40 dBm JJ{.MJ \w_,.-m\
-50 dam m»/wj,w\,n b M‘MWJ -50 diim e g
,,,,, ) g —
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequenc | Powerabs | aLimit
560.000 MAz | 608,900 MHZ 100,000 kHz 698.60555 MRz -31.42 dbm -18.42 dB 711,000 Mz | 716,000 MMz 100.000 KAz R ~.06 dbm _ZZWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,93162 MHz -32.98 dém -19.38 dB 716,000 MH= 716,100 MHz 20,000 kHz 716 03032 MHz 32.65 dBm -16.65 dB
£59.000 MHz 704.000 MHz 100.000 kHz 69936214 MHz 8.10 dBm -21.90 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.13112 MHz -30.27 dBm -17.27 dB
T - —
i (] i ™
Date: 05
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D3102

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém Offset 10.70 db

Mode Auto Sweep

@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 dIB!I'F“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
10 dem h\ 10 dém f’\l
o da f/ I 0 dem J ‘|
|
-10 dem : -10 dem L
SFURTOUS. LINE 263 | ] i
20 dem : 20 dem
L
-30 dBm Aj t & -30 dBm
-40 dBm ¥ f" -40 dBm
U/ b,
-50 dBm e i L -50 dBm Pi—n
,J%WJ ‘ I‘MMWLW sy ""‘"‘”W R S
-60 dgm 60 derm
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  aAlimit
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